
 

 

 

 
 
 

PRELIMINARY DESIGN REPORT  
BALLARI RECYCLED WATER TREATMENT PLANT 

NITI AAYOG 
TEMASEK FOUNDATION – SINGAPORE COOPERATION ENTERPRISE 
URBAN MANAGEMENT (WATER RECYCLING AND REUSE) PROGRAMME 
IN INDIA 



 

 

 Copyright 2019 by CH2M  • Company Confidential i 

 

Jacobs Singapore Gateway West 

150 Beach Road 

Level 32, 33 & 34 

Singapore, Singapore 189720 

P: +65 6391 0350 

F: +65 6299 4739 

 

 

This document may only be used for the purpose for which it was commissioned; and in accordance 
with the Terms of Engagement for the commission. 

This document should not be used or copied without written authorisation from CH2M HILL Singapore 

 



 

 

 Copyright 2019 by CH2M  • Company Confidential ii 
[...]
This page is intentionally blank. 



Executive Summary





 

 

 Copyright 2019 by CH2M  • Company Confidential vi 

 

Executive Summary 
Water is among primary element for sustaining human life.  Secure water supply and safe used water 
(used water) management provides a social, environmental and economic advantage to a city’s 
communities and proactive businesses.  As a city’s water demand grows, resilient and efficient water 
and used water systems become crucial for continued growth, liveability and sustainability.   

Ballari city is located 275 Km north of Bengaluru and has a population of about 4.1 lakhs as per 2011 
census.  The city is well known for its apparel cluster and has rich deposits of iron ore (1,032 MT).  The 
city is also known for its dry weather and consecutive drought events, which had a debilitating effect 
on water availability for the city.  In the period between 2001 to 2015, Ballari has witnessed 9 drought 
years1.   

Ballari receives its drinking water supply from the River Tungabhadra via two irrigation canals – Low 
Level Canal (LLC) and High Level Canal (HLC).  Collectively, water through these two canals is supplied 
for 6 to 9 months.  Water through these canals is also stored in an Impounding Reservoir (IR), to cater 
for water needs during remaining 3 to 6 months of non-supply period of HLC and LLC.  Water is treated 
at two Water Treatment Plants (WTP) – Moka WTP (10 MLD) and Allipura WTP (40 MLD), and is 
supplied to the city via series of elevated Overhead Tanks (OHT).  Water losses (physical and 
commercial) are reported at 50%, and a given water service zone in Ballari receives water once in five 
(05) days.   

City’s underground used water network has been developed in stages over last four decades.  Ballari 
city’s used water collection and conveyance system is divided in to four (04) zones.  There are two 
Used Water Treatment Plant (UWTP) - 30 MLD capacity Ananthapur Road UWTP (receiving used water 
from Zone 3 and 4), and 15 MLD capacity Cowl Bazaar UWTP (receiving used water zone 1 and 2).  
Another 12 MLD capacity UWTP is under construction (Sequential Batch Reactor technology), and will 
receive used water from zones 1 and 2, which are currently undergoing construction of additional 
used water network to connect the newly formed and unconnected layouts.   

Surface water is scarce in Ballari, and industries are typically dependent on groundwater for their 
water needs which is already over-exploited.  Water has a high economic impact on Ballari’s industrial 
area development.  Ballari has more than 25 sponge iron units.  Large industries include a thermal 
power plant and steel plant, along with two proposed steel plants.  Karnataka Industrial Area 
Development Board (KIADB) has developed three industrial areas – Mundaragi (Phase I to IV), 
Sanklapura (Phase I, II) and Ananthapur Road Industrial Area, spread over 522 acres, which would 
need water for their sustainable development.   

Existing urgent need of water to support industrial development is a major driver to develop alternate 
sources, such as recycled water, for Ballari.  For last few years, Ballari Municipal Corporation has 
started selling secondary treated used water to industries and have list of identified industries that 
are potential customers.   

This Preliminary Design Report (PDR) covers following aspects: 

• Strategic goals, objectives and key challenges of implementing a viable water recycle and reuse 
scheme, 

• Applicable international and Singapore's reuse quality standards for various applications of 
recycled water,  

                                                            
 
1 Source: Proposal for Pilot Project Reuse of Recycled Water in Karnataka, Urban Development Department, 
Government of Karnataka.  



 

 

 Copyright 2019 by CH2M  • Company Confidential vii 

 

• Applicable recycled water treatment and end use guidelines, influent and effluent water quality 
monitoring requirements, and target recycled water standards to produce water for non-potable 
industrial  reuse, 

• Scheme for existing 30 MLD Used Water Treatment Plant to meet CPCB revised guidelines and 
generation of recycled water, including operation and maintenance plan, delivery option analysis. 

Treatment Scheme 
As shown in the Table ES 1 below, at present the two UWTP at Ballari are not meeting the CPCB treated 
effluent water quality standards (Table ES 2).   

Table ES 1: Water quality results for existing UWTPs at Ballari 

S No 
Sample 
details 

Date of 
sampling 

Parameter 
Prescribed 
standard 

Result of analysis  

Eastern 
outlet 

Western 
outlet 

1 30 MLD 
UWTP 

23rd May, 2018 BOD (mg/L) 10 92 158 

COD (mg/L) 50 264 325 

Suspended 
solids (mg/L) 

30 60 40 

2 15 MLD 
UWTP 

23rd May, 2018 BOD (mg/L) 10 44 83 

COD (mg/L) 50 183 237 

Suspended 
solids (mg/L) 

30 40 60 

Table ES 2: CPCB treated effluent discharge guidelines 

Parameter Unit CPCB (2015) 

pH - 6.5 – 9.0 

Biochemical Oxygen Demand 
(BOD5) 

mg/L 10 

Chemical Oxygen Demand mg/L 50 

Total Suspended Solids mg/L 20 

Ammonium mg/L 5 

Total Kjeldahl Nitrogen mg/L 10 (As TN) 

Faecal Coliforms MPN/100mL 100  

*Note: Total Phosphorus (TP) is not stated.  Discharge of treated used water to inland waterways 
or lakes with elevated TP can lead to water body eutrophication (nutrient enrichment) and algal 
blooms and excessive nuisance aquatic weed growths.   

With used water most of the total phosphorus is in the PO43+ form.  The rest, about 15% is in the 
form of poly P.  Thus PO4

3+ is nearly the same as total P. 

The commonly adopted standard in India for the PO4
3+ as P, is taken as less than or equal to 2 mg/L.  

In Australia, the concentration of total Phosphorus (as P) to prevent eutrophication of lakes is taken 
as less than 0.1 mg/L. 

This note recommends a concentration of up to 1 mg/l for total Phosphorus (as P).  

In order for the treated effluent comply with CPCB standards, and is fit as feed for producing recycled 



 

 

 Copyright 2019 by CH2M  • Company Confidential viii 

 

water for non-potable purposes, treatment process options that are technically and operationally 
proven, will be considered for this project, owing to following factors:  

• Land availability, 

• Capital cost, 

• Operation and maintenance with OPEX,  

• Energy consumption, 

• Reliability, redundancy, robustness and resilience of the treatment process,  

• Product water quality targets for indirect potable reuse including industrial reuse.  

Process and Plant Options 
Whilst there are a large number of process options which could be considered suitable for the purpose 
advanced water recycling, only process options which were technically and operationally proven were 
shortlisted and considered in the previous Feasibility Study and this Preliminary Design Report. 

The treatment processes selected in the Feasibility Study have demonstrated and proven capability to 
produce treated water that meets or exceeds the guidelines for non-potable industrial reuse purpose.  
Membrane Bio Reactor (MBR) based Biological Nutrient Removal (BNR) process is preferred treatment 
process for this project. 

The key reason for selecting the MBR based treatment train was the avoidance of multiple unit 
operations and process in the used water treatment plant.  In the MBR plant, secondary and tertiary 
treatment is integrated, and there is no provision to bypass the secondary treated used water.  The 
required degree of purification is achieved in a single window solution with minimal land requirement.  

The analysis suggested that the costs for upgradation of the existing Ananthapur used water plant is 
expensive from capital as well as operational cost perspective.  The existing infrastructure is aged and 
all major electromechanical components requires replacement with the new one.  Surface aerators 
that are used in the existing used water treatment plant requires extensive electrical energy.  With 
the limited side water depth in the lagoons, replacing of surface aerators with fine bubble diffuser was 
also analysed.  Tank dimensions being large, retrievable fine bubble diffused aeration system was 
considered as an option.  It requires additional civil works in the tanks to install, operate and maintain 
the aeration grid.  Being the limited side water depth, fine bubble diffuser efficiency could not be 
utilised to its full potential and resulted into aeration blower of higher capacity, leading to higher 
electrical energy consumption.  Apart from existing aeration tank, all other tanks requires new 
construction, namely secondary clarifiers, RAS sump and pumps, air blower room, tertiary treatment 
units, sludge dewatering units etc.  

The Preliminary Design Report is based on the preferred treatment option of MBR based BNR process 
for the non-potable industrial reuse purpose.  This being a reliable used water treatment process.  
Activated sludge treatment using Biological Nutrient Removal for nitrogen and phosphorus removal, 
and a membrane based solids separation (Membrane Bioreactor) instead of conventional gravity 
clarification, is envisaged.  The Membrane Bioreactor also had the added advantage of producing a 
superior water quality to that possible with a gravity clarifier.   



 

 

 Copyright 2019 by CH2M  • Company Confidential ix 

 

 

Figure ES 1: Process flow schematic 

 

Figure ES 2: Solid handling schematic 

Project Cost Estimate 
The estimate project cost for the advanced used water treatment to generate treated water for 
industrial purposes is given in the Table ES 3 and Table ES 4. 

Table ES 3: Summary of Capital Cost (CAPEX) 

Particulars Cost (in Crores) 

Civil works including piping, erection, testing and commissioning ₹ 33.00 

Mechanical, Electrical and Instrumentation control and automation 
(MEICA) works including erection, testing and commissioning 

₹ 57.60 

Capital cost  ₹ 90.60 

Table ES 4: Summary of Annual Operational Cost (OPEX) 

Particulars Cost (in lakhs per month) 

Labor cost ₹ 4.50 

Chemical charges  ₹ 5.30 

Electricity charges ₹ 57.80 

Maintenance charges  ₹ 24.00 

Sludge disposal cost ₹ 15.50 

Total Operational cost ₹ 107.00 

Recommendations 
The following actions resulting from this Preliminary Design Report is recommended for adoption and 
implementation by Ballari Municipal Corporation (BMC) and KUWS&DB: 

• It is recommended to upgrade the Anathapur 30 MLD UWTP using BNR based MBR treatment 
technology, and decommission the existing Aeration Lagoon based treatment plant,  

• It is recommended that BMC engages with the industry representatives to discuss about the 
quality and quantity of recycled water that the project will generate, and create a robust industrial 
water demand requirements prior to commencing of project procurement,  

• It is recommended that in the strong industrial backdrop of Ballari City, BMC explore the option 
for implementing this project on DBFOT model,  

Screening, 
Grit removal

Anoxic Tank
Aeration 

Tank
Membrane 

Tank

Disinfection 
before 

Distribution 

Sludge holding tank Belt filter press
Sludge for 

disposal/manure



 

 

 Copyright 2019 by CH2M  • Company Confidential x 

 

• It is recommended that BMC runs a holistic stakeholder participation and outreach program for 
engaging with stakeholders such as potential users, industry representatives, political leadership 
as well as senior technical and managerial leadership in GoK UDD, for garnering a holistic effort 
towards project implementation,  

• It is recommended that BMC undertakes implementation of this project on Program Management 
Approach in order to ensure timely and high-quality delivery of project, and follows the best 
Operation and Maintenance Practices as provided in this report.  

 
 
 



 

 

 Copyright 2019 by CH2M  • Company Confidential xi 

 

This page is intentionally blank.



Table of Contents





 

 

 Copyright 2019 by CH2M  • Company Confidential xii 

 

Table of Contents 
Preface .......................................................................................................................................... iv 
Executive Summary ....................................................................................................................... vi 
1 Background and Introduction ...................................................................................................1 

1.1 Program Objective .................................................................................................................... 2 

1.2 Program Scope ......................................................................................................................... 2 

1.3 Description of Treatment Scheme ........................................................................................... 3 

1.4 About Preliminary Design Report (PDR) ................................................................................... 4 

1.5 Methodology ............................................................................................................................ 4 

1.6 Environmental Discharge Regulation ....................................................................................... 5 

1.7 Report Structure ....................................................................................................................... 7 
2 Project description ....................................................................................................................9 

2.1 About Ballari City ...................................................................................................................... 9 

2.2 Water and Used Water Infrastructure in Ballari ...................................................................... 9 
3 Recycled water scheme – feasibility development .................................................................. 23 

3.1 Used water treatment site ..................................................................................................... 23 

3.2 Selected Preferred Option...................................................................................................... 31 
4 Basis of design ........................................................................................................................ 33 

4.1 Policies, Codes and Standards for Recycled Water Utilisation .............................................. 33 

4.2 Used Water Quantity and Quality Assessment ...................................................................... 38 

4.3 Used Water Flows .................................................................................................................. 39 

4.4 Product Recycled Water Quality Guidelines – Indirect Drinking Reuse (IDR) ........................ 40 

4.5 Environmental Targets for Recycled Water Utilisation .......................................................... 41 

4.6 Assumptions and Limitations ................................................................................................. 44 
5 Preliminary Design Development ............................................................................................ 45 

5.1 Inlet Works ............................................................................................................................. 45 

5.2 Biological Nutrient Removal (BNR) with Membrane Bioreactor (MBR) ................................ 46 

5.3 Sludge Treatment ................................................................................................................... 50 

5.4 Chemical Dosing ..................................................................................................................... 51 

5.5 Treated Effluent Transfer Pipeline and Transfer Pumping Station ......................................... 52 
6 Electrical Instrumentation, Monitoring and Control ................................................................ 55 
[...]
determined in a case-by-case basis)”.  

Table 4-8 summarizes the recommended water quality specifications for Classes A through D recycled 
water.  

Table 4-9 summarizes typical recycle water uses and the corresponding recommended class of 
recycled water appropriate to each use. 

Table 4-7: Recommended Water Quality Specifications for Queensland Class A+ Recycled Water (Queensland 
Government Environmental Protection Agency, 2005) 

Item Requirement 

Treatment Objective  

Starting with Raw Used Water 

(If measured from settled, 
primary screened sewage, a 0.5 
log reduction credit can be 
applied for bacteria and 
protozoa and 0.1 log credit for 
viruses.) 

Six log reductions of viruses (bacteriophage as indicator) 

Five log reductions of bacteria (E. Coli as indicator) 

Five log reductions of protozoan parasites (Clostridium 
perfringens as indicator) 

For irrigation applications, compliance with trigger values for 
irrigation waters in Chapter 4 of the Australian and New Zealand 
Guidelines for Fresh and Marine Water Quality 

Microbiological Criteria 

 

E. Coli <1 CFU per 100 mL (median); <10 CFU per 100 mL (95 
%’ile) 

Clostridium perfringens <1 CFU per 100 mL (median); <10 CFU 
per 100 mL (95 %’ile) 

F-RNA bacteriophage <1 PFU per 100 mL (median); <10 PFU per 
100 mL (95 %’ile) 

Somatic coliphage < 1 PFU per 100 mL (median); <10 PFU per 100 
mL (95 %’ile) 

Physical & Chemical Criteria 

 

Turbidity <2 NTU (95 %’ile), 5 NTU (maximum) 

For dual reticulation systems, free chlorine residual 0.2 to 0.5 
mg/L on delivery to customer. 

For other Class A+ uses, the need for a chlorine residual should 
be determined as part of 5-17 the risk assessment. 

pH 6.0 to 8.5 (if disinfection relies predominantly on chlorine, but 
not chlorine dioxide) or 6.0 to 9.2 if other disinfection systems 
are used. 

For sustainable irrigation, salinity should be kept as low as 
possible, e.g. if TDS >1,000 mg/L or EC >1,600 μS/cm, a salinity 
reduction program should be implemented. 

Any other physical or chemical criteria that the risk assessment 
phase of a Recycled Water Management Plan has identified as 
representing a risk to soil, crop or human health. 



 

 

 Copyright 2019 by CH2M  • Company Confidential 43 

 

Table 4-8: Recommended Water Quality Specifications for Queensland Class A through D Recycled Water 
(Queensland Government Environmental Protection Agency, 2005) 

Class 

E. Coli 
(median) 

CFU / 100 
mL 

BOD5 
(median) 

Turbidity (95 
%’ile/ max) 

NTU 

TSS (median) 

mg/L 

TDS or EC 
(medians) 

mg/L or 
μS/cm 

pH 

A <10 20 2/5 5 1,000 or 1,600 6.0 to 8.5 

B <100 20 - 30 1,000 or 1,600 6.0 to 8.5 

C <1,000 20 - 30 1,000 or 1,600 6.0 to 8.5 

D <10,000 20 - - 1,000 or 1,600 6.0 to 8.5 

 

Table 4-9: Recommended Recycled Water Classes for Various Uses (Queensland Government Environmental 
Protection Agency, 2005) 

Recycled 
Water Class 

Recycled Water Use 

A+ 

 

• Dual reticulation to households and industry for toilet flushing, garden 
irrigation, washing of cars, houses and hard surfaces and many industrial 
purposes (suitability determined on a case-by-case basis 

• Irrigation of field crops (fruits & vegetables), including root crops, eaten raw or 
with minimal processing 

• Retail nurseries irrigating ready to eat crops 

• Industrial uses such as open systems (potential for high human contact) such 
as a carwash or quarry where aerosol generation is constant 

• Fire fighting 

A 

 

• Above ground open space irrigation with uncontrolled public access of public 
open spaces and golf courses 

• Retail nurseries irrigating non-food crops 

• Various industrial open systems with potential for occasional human contact 
but with safeguards in place 

• Fountains and water features with no primary or secondary contact recreation 

B • Irrigating pasture/fodder for dairy animals without a withholding period Wash-
down of hard surfaces in agricultural industries 

C 

 

• Irrigating pasture/fodder for dairy animals with a withholding period of 5 days 

• Irrigating pasture/fodder for non-dairy grazing animals except pigs with a 
withholding period of 4 hours 

• Irrigation of “no public access” areas 

• Various industrial closed systems with low potential for human contact 

• Water features for amenity purposes only and with controlled access 

• Natural or artificial wetlands 

D • Irrigation of non-food crops such as silviculture, turf, cotton, wholesale 
nurseries with controlled access and other safeguards to protect the health of 
workers or neighbours 



 

 

 Copyright 2019 by CH2M  • Company Confidential 44 

 

4.6 Assumptions and Limitations 
There is very little precedence of advanced recycled water treatment plants -built for reuse 
applications in India.  For this Feasibility Study, some key assumptions were made during the design 
and cost estimation phases.  Such assumptions were based on similar overseas examples and 
experience acquired through delivering similar projects.   

A project risk register needs to be compiled for this project and it is recommended that future project 
implementation stages for this project comprehensively review, evaluate and address each of the 
project risks identified for this project.  The key areas of assumptions and limitations for the Feasibility 
Study are listed below: 

• Limited water quality and quantity data.  It is further assumed that RWTP will receive water quality 
that complies to CPCB – 2015 treated effluent standards, 

• Planning level engineering design, 

• Planning level cost estimates, 

• Cost and available capacity of the power supply to the proposed site, 

• Legal, land and property acquiring costs, 

• Environmental, heritage and planning approvals for the proposed pipeline, 

• No investigation of geotechnical aspects for the site or pipeline. 



Preliminary Design Development





 

 

 Copyright 2019 by CH2M  • Company Confidential 45 

 

5 Preliminary Design Development  
Used water treatment is an important component of the overall treatment process as it has a strong 
bearing on the overall effectiveness of advanced water treatment processes.  A balance between 
economic and technical aspects is essential for achieving the project objectives. 

The Preliminary Design Report is based on the preferred treatment option of MBR based BNR process 
for the non-potable industrial reuse purpose.  This being a reliable used water treatment process.  
Activated sludge treatment using Biological Nutrient Removal for nitrogen and phosphorus removal, 
and a membrane based solids separation (Membrane Bioreactor) instead of conventional gravity 
clarification, is envisaged.  The Membrane Bioreactor also had the added advantage of producing a 
superior water quality to that possible with a gravity clarifier.   

 

Figure 5-1: Process flow schematic 

 

Figure 5-2: Solid handling schematic 

5.1 Inlet Works 
The inlet works include the first set of unit processes in the WWTP that perform preliminary treatment 
of the incoming raw used water flow to remove large or coarse materials and grit.  This reduces 
operational and maintenance issues such as excessive wear/abrasion, siltation and interference with 
mechanical equipment in downstream process units. 

5.1.1 Fine Screening 

The fine screening system should be complete with the fine screens, screenings washing/dewatering 
equipment and a system to convey dewatered screenings to a storage bin.  The size and shape of the 
screen openings should be selected by the future construction contractor to suit the equipment being 
supplied. The maximum screen opening size should not exceed 6 mm in order to protect downstream 
equipment. Another set of 2 mm opening size MBR fine screens will be provided upstream of the MBR 
tank to protect the membrane equipment.  

Table 5-1 presents a summary of the design criteria for the inlet screens. 

Table 5-1: Inlet screens design parameters 

Parameter Value 

Average Flow 30 MLD 

Inlet Screen Max Opening Size 6 mm, mechanical screen 

Number of Inlet Screens 2 

MBR Fine Screens (Opening Size) 2 mm, punched plate 

Screening, 
Grit removal

Anoxic Tank
Aeration 

Tank
Membrane 

Tank

Disinfection 
before 

Distribution 

Sludge holding tank Belt filter press
Sludge for 

disposal/manure



 

 

 Copyright 2019 by CH2M  • Company Confidential 46 

 

Parameter Value 

MBR Fine Screens (Number) 2 

Configuration 1 duty; 1 standby 

5.1.2 Grit Removal 

Grit includes sand, gravel, cinder or other heavy and non-putrescible solid materials that are “heavier” 
(higher specific gravity) than the organic biodegradable solids in the used water. Removal of grit 
prevents unnecessary abrasion and wear of mechanical equipment, grit deposition in pipelines and 
channels, and accumulation of grit in the digesters and aeration basins. The grit system should include 
grit removal, classification, and washing equipment and dumpster/tote. 

The used water flow is conveyed by channel from each of the fine screens to vortex-type grit removal 
basin. The underflow grit slurry from each basin is pumped to grit separator-classifier systems for 
dewatering. The dewatered, classified grit will be dropped into dumpster/tote and avoid conveyor if 
possible, finally will be disposed offsite. 

A summary of the design criteria for the grit removal system is given in Table 5-2. 

Table 5-2: Grit removal design parameters 

Parameter Value 

Average Flow 30 MLD 

Removal Efficiency 95% of 0.20 mm 

75% of 0.15 mm 

Number of Units 2 

Configuration 1 duty 

1 standby 

5.2 Biological Nutrient Removal (BNR) with Membrane Bioreactor (MBR) 
Biological Nutrient Removal is a common process requirement due to the water quality targets for the 
final product water.  Biological Nutrient Removal processes remove organic material from the used 
water through a series of reactions such as hydrolysis, oxidation, cellular incorporation, and solid-
liquid separation.  The BNR consists of a series of interconnected cells within the treatment tank. 

After the biological nutrient removal process, flow containing suspended biomass (mixed liquor) is 
passed into a final membrane tank.  Here the solids-liquid separation is achieved using membrane 
separation technology.  The integrated treatment process consisting of both the biological nutrient 
removal tanks and the membrane tanks is called the membrane bioreactor (MBR). 

5.2.1 Function 

The BNR system will be designed to serve several key functions which include the following: 

• Removal of soluble and particulate biodegradable organic components through consumption by 
biomass microbial population.  The microbes are then separated by the membranes and either 
recirculated to achieve rapid treatment by increasing the population of microbes in the anoxic and 
aerobic tanks or wasted from the system. 

• Nitrification of influent ammonia and organic nitrogen to nitrate and the subsequent 
denitrification of the nitrate to nitrogen gas.  This results in an effluent low in nitrogen that will 
achieve water quality goals of the project. 



 

 

 Copyright 2019 by CH2M  • Company Confidential 47 

 

The water quality performance targets for the BNR+MBR process unit is summarised in Table 5-3. 

Table 5-3: Water quality criteria for BNR + MBR permeate 

Parameter Value 

Total Nitrogen Less than 10 mg/L as N 

Total Phosphorous Less than 1 mg/L as P 

5.2.2 BNR Design 

As the effluent quality targets of this project are stringent due to the intended non-potable reuse for 
industrial units, the treatment process selected needs to be robust for both the used water treatment 
processes as well as the advanced treatment process. 

The influent used water has average BOD levels of about 300 mg/L, which is indicative of a strong used 
water.  The main impact this has on treatment is that it is likely that there is sufficient carbon source 
especially for the heterogeneous bacteria involved in the de-nitrification process required to reduce 
total nitrogen in the effluent.  Considering the characteristics of the influent used water, the 
Bioreactor contains design features to provide for enhanced biological nutrient removal, namely 
additional de-nitrification through a first anoxic zone. 

The design criteria for the bioreactor treatment process unit is summarised in Table 5-4. 

Table 5-4: BNR design parameters 

Parameter Estimate quantity  

Configuration 2 trains 

Required Anoxic Bioreactor Volume  1600 m3 

Number of Bioreactor Lanes 2 lanes 

Lane  Dimensions 11.1 m x 10 m x 7.77.11 m (W x L x H) 

Maximum Liquid Depth (at full equalisation 
level)  

7.2 m 

Freeboard 0.5 m 

Number of Anoxic Mixers 2 per train, total 4 

Mixer Type Submersible mixer 

Mixer Power 9.4 kW 

Configuration 2 trains 

Required Aerobic Bioreactor volume 6400 m3 

Lane  Dimensions 25 m x 19 m x 7.7 m (W x L x H) 

Maximum Liquid Depth (at full equalisation 
level) 

6.8 m 

Freeboard 0.9 m 

Number of Aerobic Aeration Blowers 2 duty 

1 standby 

Blower Power, each 226 kW 

Bioreactor Recirculation Flow (RAS) cum 
Nitrified Recycle (NRCY) 

120,000 m3/d 



 

 

 Copyright 2019 by CH2M  • Company Confidential 48 

 

Parameter Estimate quantity  

Number of Recirculation Pumps 1 pump per train 

Recirculation Pump Power, each 65 kW 

5.2.3 Aeration 

Of the total bioreactor volume, the aerobic zones equate to 80% by volume inclusive of membrane 
zone).  Aeration is carried out in two aeration cells, per train, with a controlled air supply to develop 
the required microbial population for removal of organics and nitrification of ammonia and organic 
nitrogen.  Air is supplied by blowers fitted with variable speed drives to control aeration input.  The 
dissolved oxygen concentration in each of the aeration cells will be monitored by dissolved oxygen 
probes.  The air supply to each cell will then be controlled by an actuated valve based on the dissolved 
oxygen reading. 

5.2.4 Flow recirculation 

Internal recirculation is provided to achieve the required de-nitrification within the anoxic cells.  A 
relatively high internal recirculation rate of three to four times of plant flow is provided to permit low 
nitrogen concentrations to be achieved and to recover more of the alkalinity consumed by the 
nitrification process.  This nitrified recycle flow can controlled either through the use of a nitrate 
analyzer signal at the end of the primary anoxic zones or flow paced off of the influent flow 
measurement signal.  In addition, recirculation capacity of up to three to four times of plant flow is 
provided to bring flow from the membrane tanks back to the front of the aerobic zone in order to 
maintain biomass concentrations. This recirculation flow can be flow-paced. 

5.2.5 Nitrogen removal 

The proposed design layout consists of a tank with baffle walls to create cells in series with anoxic and 
aerobic zones.  The anoxic zone is for de-nitrification followed by an aerobic zone for nitrification and 
final oxidation of organic matter.  To maximise the amount of de-nitrification, the anoxic zone 
precedes the aerobic zone so that it receives the untreated used water, which has the highest 
concentration of BOD.  However, due to the low BOD expected from the influent used water.  In 
addition, methanol dosing can also be used at pre anoxic zones to provide a supplemental external 
carbon source.  This is optional to bring total nitrates and total phosphorous of the effluent down to 
target levels before going to the advanced treatment processes. Air blowers would be used to create 
aerobic conditions in the aerobic cells. 

5.2.6 BNR system description 

For this project, a BNR using a Ludzack Ettinger process integrated with Membrane technology  
configuration (for low total nitrogen, alkalinity and oxygen recovery) is selected. 

In a Ludzack Ettinger configuration, the influent used water is fed to anoxic zone which is followed by 